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Contract No. HYU”D HI
MILL TEST CERTIFICATE STEEL
Customer DUFERCO 3K
63, Jungbong-daero, Dong-gu,
L/C No. Head Office [lncheon,mi—ﬂ 3, 8. Korea
P/C No. 32201411C321 z P o o Cmiflonn No. 120141103208 - 2
Commodity H-BEAM S w b Fo Class Cert, No.
\ ol 1o
” ASTM AB72 G50/A02] - VLR KR
Specification Rak SEoN R T 5. , V] [ee of laeus 2014-11-17
” " Ghiemical Cémpositlon (%) " Tenslle Test [ Impact Test (V-notch) o
: ¥ ieces T = S PO ¢ lemarks
o |, " Voo Tun e TS 5 ] 4 | % [ o0 [ drmse [ sonfegaton®f vto [ v | 1 [ 2 | 5 fimoatSoveinen s
7 X100 X1000 X100 NmmZ - % ! () c
TaX7-1/2%60 553 PR ST ¥
40.00 FT 178210 26 520], 413 .- 26.00 0.80)
T8X7-172%80 o I 7 [ 77) =TV
40.00 FT 178217 8 am|l  are (280 0.7
T8X7-1/2%60 » v W% W
40.00 FT E 178554 387{] ~-. 25. 0.73
T8X7-1/2%71 e 38 209 0.7
40.00 FT b 177702 436{) 25,00 0.79
T8X7-1712%71 378 6.0 0.78)
40.00 FT 178215 380 25.8 0.76
TORTOXES 05| 26.0] 0.80
40.00 FT = 177886 402 2501 0.79
12X12X65 301 T26.8 0.79
40.00 FT 127a87 7 a08] 204 0.00
T2X12X79 & 306 - 25.8 0.7
40.00 FT 177882 | ;479 ,B of ; 25.0 0.7
19X12X79 19 T 26.00 0.7
40.00 FT E177083 | 20.944] 194 19 29 .. 505 26.6 0.77]
SUB TOTAL = ;gg of Het :
Note) (1) Cea: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Nif15+Cu/15) (2) Gauge Jerigth 5 200 mem.. (3) Yield Ratio = YP/TS
j C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN AGCORDANGE WITH THE 1 |
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER =
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